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Test Results
Test  Items Test Methods
1 2 3 4 5

Resistance to Test time |15 min 0 0 0 0 0 1S0 22610:2006
Microbial Penetration \(CFU)
- Vet

30 min 0 0 0 0 0

45 min 0 0 0 0 0

60 min 0 0 0 0 0

75 min 0 0 0 0 0

Donor 3 4 2 7 17

Barrier Individual | 6.000| 6.000 6.000 6.000 6.000
Index, IB
Mean 6.000

Note: Suspension Conc.: 1.5 E+4 CFU/mL.
Note: 2.0 E+2 is equal to 200, 1.3 E+4 equal to 13000, etc.
Note: Sample description is given by the client: ASAQ

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.
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